
Package leaflet: Information for the patient 

 

Nicorette Invisipatch, 25 mg/16 h transdermal patch 

Nicorette Invisipatch, 15 mg/16 h transdermal patch 

Nicorette Invisipatch, 10 mg/16 h transdermal patch 
Nicotine 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
- Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has 

told you. Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 
1. What Nicorette Invisipatch is and what it is used for 

2. What you need to know before you use Nicorette Invisipatch  

3. How to use Nicorette Invisipatch  

4. Possible side effects 

5. How to store Nicorette Invisipatch 

6. Contents of the pack and other information 

 

 

1. What Nicorette Invisipatch is and what it is used for 
 

Nicorette Invisipatch patch is used to treat tobacco addiction, including alleviation of withdrawal 

reactions and urge to smoke in patients motivated to stop smoking. 

 

 

2. What you need to know before you use Nicorette Invisipatch 

 

You must stop smoking entirely if you start using Nicorette Invisipatch patch. 

 

Do not use Nicorette Invisipatch 
- If you are allergic to nicotine or any of the other ingredients of this medicine (listed in section 

6). 

 

Warnings and precautions 
Talk to your doctor or pharmacist before taking Nicorette Invisipatch if you: 

- recently experienced severe cardiovascular disease (e.g. stroke or myocardial infarction) or if 

you have been hospitalised due to cardiovascular complaints; 

- patients under 18 years of age must not use Nicorette Invisipatch patch unless recommended by 

medial professional. 

 

If you have: 

- moderate to severe liver failure; 

- severe kidney failure; 

- acute duodenal or gastric ulcer; 

- inflammation of the esophagus; 

- overactive thyroid gland; 

- tumour of the adrenal gland;  

- diabetes and you use insulin (careful monitoring of blood glucose is necessary when you stop 

smoking and start nicotine replacement therapy). 

 

Nicorette Invisipatch patch must be removed before magnet resonance tomography (MRT) to avoid 

the risk of burns. 



Nicotine doses tolerated by smokers may cause serious poisoning and fatalities in children. Products 

containing nicotine must be stored in a place not accessible to children to prevent them from 

swallowing the product. 

 

Other medicines and Nicorette Invisipatch 
Smoking may alter your response to certain medicines. Thus, when you stop smoking (either with or 

without using nicotine replacement therapy), the doses of medicines you use may need to be adjusted. 

Consult your doctor or pharmacist before using Nicorette Invisipatch if you use medicines such as 

theophylline, tacrine, clozapine, imipramine, olanzapine, clomipramine, fluvoxamine, ropinirole, 

flecainide and pentazocine. 

 

Tell your doctor or pharmacist if you are using, have recently used or might use any other medicines. 

Doses may need to be adjusted when you stop smoking. 

 

Pregnancy, breast-feeding and fertility 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

The best option to improve the health of mother and child is to stop smoking without nicotine 

replacement therapy. If pregnant women fail to stop smoking, they can use Nicorette Invisipatch only 

after consulting healthcare professional. 

 

Nicotine is excreted in breast milk in small quantities that may be harmful for the baby even in 

therapeutic doses. Thus, using Nicorette Invisipatch should be avoided during breast-feeding. If 

breast-feeding women fail to stop smoking, they can use Nicorette Invisipatch only after consulting 

with a healthcare professional. 

 

Periodic preparations such as chewing gum or lozenges should be preferred to nicotine patches. If you 

experience nausea, the use of patches should be preferred. If you use patches, they must be removed 

before going to bed. 

 

Driving and using machines 
No effects on ability to drive and use machines have been observed. 

 

 

3. How to use Nicorette Invisipatch 
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Patch is attached to intact skin in the morning and removed when going to bed. Duration of therapy is 

individual. 

Smokers who smoke more than 20 cigarettes a day, are recommended to start therapy with Nicorette 

Invisipatch 25 mg/16 h patch and use one patch a day for 8 weeks. 

 

Then follows gradual withdrawal from the patch. For that purpose, use one Nicorette Invisipatch 

15 mg/16 h patch a day for 2 weeks, and then one 10 mg/16 h patch a day for 2 weeks. 

 

Smokers who smoke less than 20 cigarettes a day, are recommended to start therapy with Nicorette 

Invisipatch 15 mg for 8 weeks and reduce the dose to 10 mg during the last 4 weeks. 

 

Smokers who smoke more Smokers who smoke less  

than 20 cigarettes a day than 20 cigarettes a day 

Dose Duration Dose Duration 

Step 1 Nicorette Invisipatch 

25 mg 

First 8 

weeks 

   

Step 2 Nicorette Invisipatch 

15 mg 

Following 2 

weeks 

Step 2 Nicorette Invisipatch 

15 mg 

First 8 

weeks 



Step 3 Nicorette Invisipatch 

10 mg 

Last 2 

weeks 

Step 3 Nicorette Invisipatch 

10 mg 

Last 4 

weeks 

 

It is generally recommended to limit use of the patch to six months. 

 

If you take more Nicorette Invisipatch than you should 
If you start using Nicorette Invisipatch patch, stop smoking entirely. When using Nicorette 

Invisipatch, symptoms of nicotine overdose may occur in smokers who have recently received less 

nicotine from cigarettes or who simultaneously receive nicotine from Nicorette Invisipatch and other 

sources. 

 

The symptoms of overdose are headache, drowsiness, abdominal pain, nausea, vomiting, diarrhoea, 

increased salivation, sweating, loss of hearing and intense weakness. 

Remove patch and rinse skin with water. 

 

If you receive too much nicotine or if a child gets hold of Nicorette Invisipatch patch, contact your 

doctor or a hospital immediately. 

 

How to use the patch? 
Nicorette Invisipatch must be attached to clean, dry and hairless skin, e.g. on a hip, upper outer arm or 

chest. These sites must be changed daily and the same area must not be used for two consecutive days.  

 

1. Wash your hands before attaching the patch to the skin. 

2. Use scissors to cut the sachet along its edge as indicated. Choose clean, dry and hairless skin 

area – hip, upper outer arm or chest. 

3. Pull the silver foil backing more than half-way off. Avoid touching the sticky surface of the 

patch with fingers. 

4. Carefully place the sticky side of the patch onto skin and pull off the other half of the silver foil 

backing.  

5. Press the patch against the skin with your palm or fingertips.  

6. Press the edges of the patch to ensure that it adheres to the skin securely. 

7. If the patch comes off the skin, replace it with new patch. Using skin care products or talc may 

prevent the patch from sticking to the skin.  

 

After removing the patch, it has to be destroyed as follows: fold used patches so that the sticky side 

remains inside, re-insert them in the empty sachet and dispose of in a manner that it would be 

inaccessible for children. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Common side effects are swelling, redness and itching of the skin under the patch. These side effects 

are usually mild and temporary. The best way to avoid these side effects is to place the patch in 

different area each day or alternate its location e.g. between left and right arm and left and right hip. 

 

Allergic reactions (including symptoms of anaphylaxis) are rare with the use of nicotine products. 

 

Very common side effect (may affect more than 1 in 10 people): 

- headache. 

 

Common side effect (may affect 1 to 10 users in 100): 

- dizziness. 

 

Very rare side effect (may occur in less than one in 10,000 users): 

- abnormal dreams; 

- palpitation, rapid heartbeat, transient atrial fibrillation; 



- muscle pain, pain in limbs; 

- flushing, high blood pressure; 

- difficulty breathing; 

- gastrointestinal discomfort, nausea, vomiting; 

- swelling of the skin, redness of the skin, profuse sweating, rash, itching, urticaria; 

- anaphylactic reaction; 

- administration site reactions, asthenia, chest pain and discomfort, feeling of illness. 

 

Several symptoms may be common to cessation of smoking. They include effects related to emotions 

and receiving information such as feeling unwell or depressed, insomnia, irritability, disappointment 

or anger, anxiety, difficulty in concentrating and restlessness or impatience. There may also occur 

physical effects such as decreased heart rate, increased appetite or weight increase, dizziness or pre-

syncope symptoms, cough, constipation, gingival bleeding or oral mucosal ulcers, nasopharyngitis. It 

is also clinically important that nicotine withdrawal may cause strong urge to smoke. 

 

When you stop smoking, you may develop oral ulcers, but their association with nicotine therapy is 

unclear. 

 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects, you can help provide more information on the safety of this medicine. 

 

 

5. How to store Nicorette Invisipatch 

 

Keep this medicine out of the sight and reach of children. 

Do not store above 25oC. 

Do not use patch after the expiry date which is stated on the package. 

 

Used patches can be disposed of with household waste. 

 

Do not throw away any medicines via wastewater or household waste Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment 

 

 

6. Contents of the pack and other information 

 

What Nicorette Invisipatch contains 

- The active substance is nicotine. 

One 25 mg/16 h transdermal patch contains 39.37 mg nicotine, releasing 25 mg nicotine during 

16 hours. Plot area - 22.5 cm²; 

One 15 mg/16 h transdermal patch contains 23.62 mg nicotine, releasing 15 mg nicotine during 

16 hours. Plot area - 13.5 cm²; 

One 10 mg/16 h transdermal patch contains 15.75 mg nicotine, releasing 10 mg nicotine during 

16 hours. Plot area - 9 cm²; 

1 cm2 of the patch contains 1.75 mg nicotine. 

- Excipients: medium chain triglycerides, basic butylated methacrylate copolymer, polyethylene 

terephthalate (PET). 

Acrylic matrix: acrylic resin solution, potassium hydroxide, croscarmellose sodium, aluminium 

acetylacetonate. 

Removable strip: polyethylene terephthalate (PET), one side covered with aluminium and both 

sides covered with silicone. 

 

What Nicorette Invisipatch looks like and contents of the pack 

Nicorette Invisipatch is a beige translucent patch, consisting of backing, nicotine-containing layer and 

skin-facing adhesive layer placed on a removable strip covered with aluminium and silicone. 

Patch has light brown imprint “Nicorette®” 

 



25 mg/16 h and 15 mg/16 h: pack contains 7, 14 or 28 patches; 

10 mg/16 h: pack contains 7 or 14 patches.  

 

Every patch is packed in hot-sealed multilayer sachet.  

 

Marketing Authorisation Holder and Manufacturer 
Marketing Authorisation Holder: 

McNeil AB  

Norrbroplatsen 2 

SE-251 09 Helsingborg  

Sweden 

 

Manufacturer: 

LTS Lohman Therapie-Systeme AG 

Lohmannstrasse 2 

D-56626 Andernach 

Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

ee@its.jnj.com 

 

This leaflet was last revised in July 2021. 
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